H-20 LOAD RATED LID TEST REPORT:

The test report below shows that the MIFAB lids were
tested to 44,962lbs (200KN). Any lids that are tested
above 16,0001bs are H-20 load rated. MIFAB’s lids
exceeded the H-20 load requirements.



1. Test information:

Test Report

— Test Standard: EN124:1994

Test Item: Load capacity Operator: N/M
Number of Specimen: 1 Test Date: 2018/6/6
Test No.: C200-1 Test Time: 13:29
2. Specimen information:
Test Load: 200KN Specimen Shape: Round
Specimen Size (mm): D654 Specimen Area (mm?) : 335927
Load Block Size (mm): ®300 Load Block Area (mm?) : 70686

3. Measurement of load capacity:

The load up to 2/3 (133KN) of the test load on the specimen through a test block, then released the load. This
procedure shall be carried out four times. And then the fifth loading shall be load up to the test load (200KN)
on the specimen. The specimen shall not show cracks in the course of the whole test.

4. Result information:
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5. Verdict:
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Load peak: 206KN / No cracks / Pass
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